
 
 

Advanced  
Wastewater  
Treatment 

 
Course #3201 

 
 

 
 
 

Fleming Training Center 
March 11 - 15, 2013 

 
http://tn.gov/environment/fleming/  



 



Advanced Wastewater 
Course #3201 

March 11 - 15, 2013 

Monday, March 11: 
8:30 Wastewater Overview     Shannon Pratt 
 Activated Sludge    Shannon 
12:00 LUNCH 
1:15 Nutrient Removal        Shannon 
      
 
Tuesday, March 12: 
8:30  Odor and Corrosion Control   Shannon 
9:45 Grease Control    Shannon  
11:00  LUNCH 
12:15  Travel to Smyrna WWTP   Shannon 
 
Wednesday, March 13: 
8:30 Residual Solids Management            Shannon 
11:00 LUNCH 
12:15 Solids Removal from Secondary Effluents Shannon    
2:00 Pumps      Shannon 
 
[...]
very fine particles into larger particles 
(microfloc) caused by the use of 
chemicals (coagulant) added during 
rapid mixing

• Flocculation: gathering together of fine 
particles after coagulation to form 
larger particles (floc) by gentle mixing

• Liquid/solids separation (gravity, DAF)

2 TDEC - Fleming Training Center

Coagulation/Flocculation 
Process

• Nonsettleable
solids resist settling 
due to particle size 
& natural forces 
between particles

• Suspended, 
colloidal (fine silt, 
bacteria, viruses) & 
dissolved (color, 
chemicals)

3 TDEC - Fleming Training Center

Coagulation/Flocculation 
Process

• WW solids tend to have negative 
charge 
• Including bacteria

• Destabilization adds chemicals to 
change or neutralize charge of 
particles

TDEC - Fleming Training Center4

Coagulation/Flocculation 
Process
• During the coagulation phase, chemicals 

are added to the wastewater and rapidly 
mixed with the water
• Certain chemical reactions occur quickly 

resulting in the formation of very small 
particles, usually called “pinpoint floc”

• Flocculation follows coagulation and 
consists of gentle mixing of the 
wastewater
• The main purpose is to bring together 

microfloc particles

TDEC - Fleming Training Center5

Liquid/solids Separation

• Liquid/solids separation step follows 
flocculation and is almost always 
conventional sedimentation by gravity 
settling
• Although other processes are used 

occasionally like DAF, gravity filtration 
and membrane filtration

TDEC - Fleming Training Center6

Section 4 TDEC - Fleming Training Center

Secondary Effluent Solids86



Chemical Treatment

• Regardless of the form of chemical 
treatment process, the most important 
process controls are:
• Provide enough mixing energy to 

completely mix the chemical with the 
water

• Control the mixing intensity during 
flocculation

• Control the chemical dose

TDEC - Fleming Training Center7

Chemical Treatment

• Often, filters are installed after chemical 
treatment to produce a highly polished 
effluent

• Chemicals can also be used as a “band-
aid” effectively during problem situations
• Reduce sludge bulking
• Upstream equipment failure
• Accidental spills entering the plant
• Seasonal overloads

TDEC - Fleming Training Center8

Chemical Treatment

• Aluminum (3+) (alum) or iron 
(3+)(ferric) metal salts are  used to 
coagulate wastewater solids
• The cationic (positively charged) 

metals salts adsorb onto negatively 
charged wastewater solids and 
neutralize their negative charges

TDEC - Fleming Training Center9

Chemicals Used to Improve 
Settling

• Aluminum Sulfate (Dry)

• Aluminum Sulfate (Liquid)

• Ferric Chloride

• Lime

• Polymers

10 TDEC - Fleming Training Center

Aluminum Sulfate 
(Alum)

• Al2(SO4)3 • 14 H2O
• Reacts with alkalinity in water to form 

aluminum hydroxide as the precipitate
• Works best at pH of 5.8 to 8.5 with 

sufficient alkalinity
• Dry alum: powder, lump form
• Liquid alum: pH < 4; very corrosive
• 1 mg/L alum consumes 0.5 mg/L 

alkalinity

11 TDEC - Fleming Training Center

Alum

• Alum will support a bacterial growth 
and cause sludge deposits in feed 
lines if wastewater is used to transport 
the alum to the point of application
• These growths can clog feed lines

• By keeping a velocity high enough to 
scour the lines continuously, this 
problem can be reduced

TDEC - Fleming Training Center12

TDEC - Fleming Training Center Section 4

Secondary Effluent Solids 87



Alum

• A 1% solution will have a pH of 3.5

• Overdosing of alum may decrease the 
pH to a point that will reduce 
biological activity

• A lower pH may also allow chlorine to 
further decrease the pH and affect the 
aquatic life in the receiving streams

TDEC - Fleming Training Center13

Ferric Chloride 
(FeCl3)
• Highly corrosive
• Liquid is 35-45% strength; will crystallize at 

30°F
• Effective over wider pH range than alum; 

works better in cold water, forming heavier, 
denser floc

• Reacts with alkalinity to form iron hydroxide 
(Fe(OH)3)

• 1 mg/L consumes 0.6 mg/L alkalinity
• Decomposes in presence of light, producing 

hydrochloric acid

TDEC - Fleming Training Center14

Lime (Ca(OH)2)

• Calcium hydroxide or quicklime

• Coagulate solids or adjust pH

• Quicklime must be mixed with water 
(slaked) before used

• Heat generated when water is added

• Inspect mixers and pumps daily for 
wear

• Irritates skin, eyes, lungs on contact
TDEC - Fleming Training Center15

Chemical Handling Safety

• Full face respirator

• Acid resistant goggles/ 
face shield

• Rubber gloves and boots

• Rubber suit/apron

• Emergency eye wash and 
shower (within 25 ft of 
storage and feed 
systems)

16 TDEC - Fleming Training Center

A Polymer Map

• Polymers fed in 
very small doses 
• < 1%

• Solutions made in 
water prior to use.

• High to very high 
MW polymers 
require several 
hours to hydrate.Polymer ionic charges “charge density”

17 TDEC - Fleming Training Center

Polymers

• Advantages
• Little effect on pH

• Make work better 
in cold water with 
low turbidity

• Produces less 
sludge

• Disadvantages
• Overfeeding can 

clog filters

• Must clean up 
spills immediately-
slick & often 
corrosive (low pH)

18 TDEC - Fleming Training Center

Section 4 TDEC - Fleming Training Center

Secondary Effluent Solids88



Jar Testing Equipment

• Most valuable tool 
in operating & 
controlling chemical 
treatment process

• Simulates 
coag./floc. with 
different chemicals 
and/or doses

• Full scale plant 
operation may not 
match results

19 TDEC - Fleming Training Center

Dry Chemical Feed System

• Accurately controls 
dosage

• Known amount of 
chemical and water (1) 
mixed using high 
speed mixer (2)

• Solution held in day 
tank (3)

• Metered output 
ensures proper dosage 
into WW (4)

• Safety: dust dangerous 
if inhaled or on contact 
with skin/eyes

1

2

3

4

20 TDEC - Fleming Training Center

Liquid Chemical Feed 
System

• May draw directly 
from storage tank 
or diluted in 
smaller tank then 
fed

• Positive 
displacement 
metering pump

21 TDEC - Fleming Training Center

Positive Displacement 
Pumps
• Top: flexible rubber, 

plastic or metal 
diaphragm draws 
liquid in and out. 
When raised, suction 
is exerted. When 
depressed, liquid is 
forced through the 
discharge valve.

• Bottom: easy to 
adjust piston stroke 
to regulate chemical 
feed.

22 TDEC - Fleming Training Center

Screw Feeder

• Maintains desired 
output by varying 
speed and/or amount 
of time screw rotates 
as chemical is 
discharged

• Must keep screw 
clean

• Chemical may cake 
in hopper

23 TDEC - Fleming Training Center

Mechanical Flocculators

• Done in same or 
separate tank as 
sedimentation

• Tapered flocculation

• Paddle speed critical

• Top: variation in paddle 
size to control floc 
shearing

• Bottom: variable speed 
drive unit24 TDEC - Fleming Training Center

TDEC - Fleming Training Center Section 4

Secondary Effluent Solids 89



Rectangular Sedimentation 
Clarifiers
• Rectilinear flow
• Influent enters one end
• Flow hits baffle & moves 

by gravity to opposite 
end where effluent 
overflows outlet weirs

• Settled sludge moved by 
flights or bridge to 
hopper

• On return scraper skims 
scum into trough

25 TDEC - Fleming Training Center

Circular Clarifiers

• Sludge collected at 
center of conical base

• Scum and oil removed 
by radial arm at 
surface

• PM & visual inspection: 
worn parts, corrosion, 
proper operation

• Hazards due to slips, 
trips, drowning, 
exposure to diseases, 
electrocution

26 TDEC - Fleming Training Center

Tube Settler Module

• Shallow depth 
sedimentation

• Reduces settling time

• Tubes of steel or 
fiberglass

• Allows basin to settle 
larger flow

• Requires more frequent 
sludge removal

27 TDEC - Fleming Training Center

Causes of Short Circuiting

• Water density due 
to temperature or 
suspended solids 
differences

• Strong winds

• High inlet/outlet 
velocities

28 TDEC - Fleming Training Center

Factors Considered in 
Clarifier Design

• Weir Overflow Rate, gpd/ft

• Surface Overflow Rate, gpd/ft2

• Detention Time, hrs

• Solids Loading Rate, lbs/day/ft2

29 TDEC - Fleming Training Center

Wastewater Filtration

• Microscreens

• Gravity Filtration

• Synthetic Media Filter

• Continuous Backwash, Upflow & 
Deep-Bed Granular Media Filtration

• Surface Filtration

• Cross Flow Membrane Filtration

30 TDEC - Fleming Training Center

Section 4 TDEC - Fleming Training Center

Secondary Effluent Solids90



Microscreens

• Straining occurs over 
submerged section of 
microfabric

• 20-25 m PE, PPE, 
stainless steel wire, copper 
or Teflon screen

• Filters out very small SS, 
decreases turbidity & 
improves effectiveness of 
disinfection

• Blinding or clogging due to 
iron or magnesium: clean 
with hot water or steam31 TDEC - Fleming Training Center

Gravity Filter Configurations

• Deep bed filtration
• One or more 

materials and/or 
grades of material

• Most are gravity flow 
from top down

• Most operate on 
batch basis

• Underdrain collects 
filtered WW

32 TDEC - Fleming Training Center

Gravity Filter Configurations

• Backwashing indicated by headloss
• Backwashing a sand filter, treated water is used in 

order to avoid contamination of the filter bed
• Incomplete cleaning leads to formation of 

mudballs
• In a dual media filter, the finer, denser media 

(sand) is placed on the bottom with the course, 
lighter media (anthracite) on the top.
• The coarse media removes larger solids that 

would quickly clog the finer media
• The fine media will surface strain solids that 

penetrate the full depth of the coarse media bed

TDEC - Fleming Training Center33

Rapid Sand Filter

34 TDEC - Fleming Training Center

Synthetic Medium Filter

• Schreiber Fuzzy Filter: 
wastewater flows upward 
through polyvalinadene
media between a lower 
fixed plate & upper 
movable plate. 

• To clean, upper plate is 
raised mechanically. 
Flow to filter continues as 
air is introduced to 
scour/wash media 
periodically (external 
blower). Freed solids 
continuously exit filter 
during washing.

35 TDEC - Fleming Training Center

Synthetic Medium Filter

• Closed, self contained 
unit

• Small footprint

• No odors or flies

• Filter media is 
compressible, so 
porosity can be altered

• Media life: > 10 yrs

• No media loss

36

Clayton County, GA NE STP uses
five 7’ X 7’ filters handling up to

15 MGD at 30 gpm/sq ft.

TDEC - Fleming Training Center

TDEC - Fleming Training Center Section 4

Secondary Effluent Solids 91



Bottom Feed Cylindrical 
Filter

• Continuous backwash, 
upflow, deep bed silica 
sand media filter

• Do not have to be taken 
out of service for 
backwashing

• Fewer and/or smaller 
filters due to 
continuous       
operation 

37 TDEC - Fleming Training Center

Surface Filtration: Disk 
Filters

• Cloth membrane as filter media 
removes fine particles

• Each disk has 6 pie-shaped 
sections mounted vertically to 
hollow tube that collects filtered 
effluent

• Low head-gravity feed
• Filter is static during filtering
• Backwashes automatically base 

on water level differential
• Disks rotate only during cleaning
• Maintains continuous filtration 

during backwash

38 TDEC - Fleming Training Center

Membrane Filtration

• Membrane filtration processes are classified 
on the basis of the size of the particle they 
separate from the wastestream
• Microfiltration (MF)
• Ultrafiltration (UF)
• Nanofiltration (NF)
• Reverse Osmosis (RO)

• The separation technique involves a thin, 
semipermeable membrane that acts as a 
selective barrier that separates the particles 
on the basis of molecular size

TDEC - Fleming Training Center39

Membrane Filtration

TDEC - Fleming Training Center40

Cross Flow Membrane 
Filtration
• WW pumped at high 

velocity along surface
• Driving force is 

pressure differential 
between WW side and 
effluent side

• Table: particle size & 
mw retention 
capacities for KOCH 
membranes

41 TDEC - Fleming Training Center

Cross Flow Membrane 
Filtration
• Microfiltration membranes

• Have pores ranging from 0.1-2.0 microns
• Less common

• Ultrafiltration membranes
• Most common
• Pore sizes range from 0.005-0.1 micron
• Examples of particles that are retained are:

• Emulsified oils
• Metal hydroxides
• Proteins
• Starches
• Suspended solids

• Examples of molecules that pass through the pores
• Water
• Alcohols
• Salts
• Sugars

TDEC - Fleming Training Center42

Section 4 TDEC - Fleming Training Center

Secondary Effluent Solids92



Cross Flow Membrane 
Filtration

• Nanofiltration
• Have pores between UF and RO
• Effective at removing salts

• Reverse Osmosis
• The tightest membrane process that allows 

only water to pass through the membrane
• Retains salts and higher molecular weight 

components
• Used for tertiary treatment producing water 

with low BOD/COD and of near-potable 
water quality

TDEC - Fleming Training Center43

Membrane Configuration

• Membranes are housed in various types 
of modular units

• The basic types of membrane 
configurations are:
• Tubular
• Hollow fiber
• Spiral
• Plate and frame
• Ceramic Tube or Monolith

TDEC - Fleming Training Center44

Hollow Fiber Cartridge

• Semi-permeable polymer 
membrane 

• Water (permeate) passes through, 
but solids are rejected

• Membrane fouling due to oils and 
greases

• Chemically cleaned in place using 
water, caustics, surfactants, & 
acids prescribed by manufacturer 
(2-3 times/week)

• 5-40 psi
• 3-10 yr membrane life

45 TDEC - Fleming Training Center

Spiral Wound Module

• Pack large surface 
area into compact 
design.

• Membrane cast on 
non-woven polyester 
flat sheets & put into 
spiral modules.

• Operate at 50-150 psi.

46 TDEC - Fleming Training Center

Membrane Bioreactors

• Membrane 
immersed in WW

• Flat plate 
microfiltration

• Eliminates need 
for secondary 
clarification and 
filtration

• MLSS: 15,000-
30,000 mg/L47 TDEC - Fleming Training Center

Membrane Bioreactors

• Sludge age > 40 days

• Cleaned 2-3 
times/year in place

• >99.9% removal 
bacteria & viruses

48 TDEC - Fleming Training Center

TDEC - Fleming Training Center Section 4

Secondary Effluent Solids 93



Solids Removal from Secondary Effluents 
Review Questions 

 
1. Coagulation is a process of gentle mixing to ensure contact between the 

coagulant chemicals and the suspended particles. 
a. True 
b. False 

 
2. Dry alum is corrosive unless it absorbs moisture. 

a. True 
b. False 

 
3. The settling rate of particles is faster at a warmer temperature than it is at 

a lower temperature. 
a. True 
b. False 

 
4. The conventional single-media filter bed commonly used in potable water 

systems is generally unsatisfactory in removing solids found in wastewater 
because of plugging. 

a. True 
b. False 

 
5. In a dual-media filter, the finer, denser sand is placed over the coarse 

media, anthracite. 
a. True 
b. False 

 
6. Downflow filters are designed to remove suspended solids by either the 

surface-straining method or the depth filtration method. 
a. True 
b. False 

 
7. The cause of mudball formation in a filter is inadequate oil and grease 

removal by earlier processes. 
a. True 
b. False 

 
8. Growth of algae and slime in gravity filters can be controlled with 

occasional applications of chlorine ahead of the filter.  
a. True 
b. False 

 

Section 4 TDEC - Fleming Training Center

Secondary Effluent Solids94



9. The rate of flow through a granular media filter is expressed as the 
surface loading rate. 

a. True 
b. False 

 
10. The performance of treatment chemicals during a jar test does not 

depend on: 
a. Chemical concentration 
b. Mixing intensity 
c. Method of application 
d. Time of day sample is collected 
e. Time of reaction 

 
11. The most critical water quality indicator influencing the performance of 

polymers is: 
a. Ammonia 
b. Conductivity 
c. Hardness 
d. pH 
e. Phosphate 

 
12. What could be the possible causes of the floc being too small in a 

chemical coagulation and flocculation system? 
a. Change in pH 
b. Chemical feed pump adjusted too low 
c. Improper chemical dosage 
d. Paddle speed in flocculators too fast 
e. All the above 

 
13. Which of the following tests should not be run daily for process control 

when chemicals are used to reduce effluent suspended solids? 
a. Chemical dosage 
b. Chemical viscosity 
c. Influent and effluent suspended solids 
d. pH 
e. All the above 

 
14. A jar test cannot be used to determine: 

a. The most economical dosages 
b. The pH of the sample 
c. The plant response to wastewater changes by using lab equipment 
d. What the clarity will probably be in the plant effluent 
e. None of the above 

 

TDEC - Fleming Training Center Section 4

Secondary Effluent Solids 95



15. Short-circuiting in a clarifier may be caused or made worse by: 
a. Differences in the density of suspended solids in the influent 
b. High inlet and outlet velocities 
c. Strong winds blowing across the surface of the tank 
d. Temperature differences within the tank 
e. All of the above 

 
16. What is the one invariable requirement in all jar test procedures? 

a. Chemicals of the highest possible purity should be used 
b. Jar test apparatus must have at least 6 jars 
c. pH of the samples must be within the range of 6.5 to 8.5 
d. Test conditions should match actual plant conditions 

 
17. Clarifier efficiency is determined using: 

a. Effluent grab samples 
b. Influent and effluent 24-hour composite samples 
c. Nephelometric measuring devices 
d. 24-hour sludge accumulation (volume) measurements 
e. None of the above 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
Answers: 

1. B 
2. B 
3. A 
4. A 
5. B 

6. A 
7. B 
8. A 
9. A 

10. D 

11. D 
12. E 
13. B 
14. B 
15. E 

16. D 
17. B 

Section 4 TDEC - Fleming Training Center

Secondary Effluent Solids96



 

 

 

Section 5 

Pumps 

 

97



Wastewater PumpsWastewater Pumps

1TDEC - Fleming Training Center

Wastewater PumpsWastewater Pumps

Raw wastewater pumps, 
Ames, IA

South Truckee Meadows, 
Reno, NV

2TDEC - Fleming Training Center

Types of PumpsTypes of Pumps
 Classified by character of material handled:

- Raw wastewater
- Grit
- Sludge

Effl- Effluent

3TDEC - Fleming Training Center

Types of PumpsTypes of Pumps

 Velocity Pumps

 Positive-Displacement Pumps

4TDEC - Fleming Training Center

Velocity PumpsVelocity Pumps

 Spinning impeller or propeller accelerates 
water to high velocity in pump casing (or 
volute)

Volute

5TDEC - Fleming Training Center

Velocity PumpsVelocity Pumps

 High velocity, low pressure water is 
converted to low velocity, high pressure 
water

Diffuser

6TDEC - Fleming Training Center

Section 5 TDEC - Fleming Training Center

Pumps98



Velocity Pump Design Velocity Pump Design 
CharacteristicsCharacteristics
 Axial - flow designs
◦ Propeller shaped impeller adds head by lifting 

action on vanes
◦ Water moves parallel to pump instead of 

being thrown outward
◦ High volume, but limited head
◦ Not self-priming

7TDEC - Fleming Training Center

Velocity Pump Design Velocity Pump Design 
CharacteristicsCharacteristics
 Radial flow designs
◦ Water comes in 

through center (eye) 
of impeller

◦ Water thrown ◦ Water thrown 
outward from impeller 
to diffusers that 
convert velocity to 
pressure

◦ The discharge is 
perpendicular to the 
pump shaft

8TDEC - Fleming Training Center

Velocity Pump Design Velocity Pump Design 
CharacteristicsCharacteristics
 Mixed - flow designs
◦ Has features of axial and radial flow
◦ Works well for water with solids

9TDEC - Fleming Training Center

Types of Velocity PumpsTypes of Velocity Pumps

 Centrifugal pumps-
most common type 
in wastewater lift 
stations

 Turbine pumps

10TDEC - Fleming Training Center

 Impeller rotates in sealed casing

 Impeller connected to motor which 
provides spinning energyprovides spinning energy

11TDEC - Fleming Training Center

Pump Discharge

Bearings

Sh ft

Impeller
